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Ref # Part # Description Qty Context Note MSRP

1 ENGINE, 5.5 HP OHV (Not shown)

2 PS01534 SHAFT - Extension 1 Includes: Item 3

3 80357 SCREW - set 1/4-20 x 3/8 2 Torque to 150-180 In/Lbs 16.9-20.3 Nm

4 83009 WASHER - lock, 1/4 12 3.48

5 82496 SCREW - hex hd., 1/4-20 x 1 7 Torque to 100-120 In/Lbs 11.3-13.6 Nm 0.75

6 80388 SCREW - hex hd., 1/4-20 x 1 1/4 3 Torque to 100-120 In/Lbs 11.3-13.6 Nm 1.99

7 84032 WASHER, flat - 5/16 2 1.81

8 49731 BRACKET, lifting 1

9 20024B WRENCH-Spanner 1

10 A75983 GEAR CASE COVER 1 Includes: Items 11 - 14

11 74137 CAP, bearing 2 5.78

12 74251S BEARING, Needle 2

13 74333 SEAL, extension shaft 1 14.29

14 73850 WASHER, thrust 2 5.20

15 74454A STRAINER 1

16 83002 WASHER, lock 5/16 6 2.06

17 80376 SCREW, hex hd., 5/16-24 x 7/8 4

18 74147 GASKET, gear case 1 7.89

19 73885 SPACER 1 13.61

20 738861A GEAR, pump 1

21 A75672 SHAFT, gear 1 Includes: Items 22 260.10

22 27752 KEY 2 2.64

23 743521 GEAR, intermediate 1

24 A75706 SHAFT - pinion 1 Includes: Item 25 191.40

25 743531 KEY 1

26 A743121 GEAR CASE ASSEMBLY 1 Includes: Items 27 - 34 286.51

27 74332 PIN, dowel 2 1.87

28 73850 WASHER, thrust 1 5.20

29 73855 WASHER, thrust 1 6.78

30 74252S BEARING, needle 1 16.68

31 74251S BEARING, needle 1

32 74333 SEAL - Garlock 2 14.29

33 50949 PLUG, pipe 1

34 74137 CAP - Bearing 1 5.78

35 759811A BRACKET, engine to pump 1

36 738585A CRANK 1 270.40

37 80423
SCREW, socket hd., 1/2-13 x 1

1/2
1

Torque to 1140-1260 In/Lbs 128.8-142.4
Nm

38 80627 SCREW, hex hd., 1/2-13 x 1 3/4 8 Torque to 540-660 In/Lbs 61.0-74.6 Nm 1.06

39 83020 WASHER, lock 1/2 8 0.83

40 A51135A GUARD, pump rod 1 Includes: Items 41 - 44

41 08972 GREASE DECAL 1

42 84004 WASHER, flat 4

43 80837 SCREW, hex hd., 12-24 x 3/8 4

44 08971 WARNING DECAL 1

45 741185A BODY, pump (upper) 1
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46 80288 SCREW, hex hd., 5/16-18 x 1 3/4 2 Torque to 150-180 In/Lbs 16.9-20.3 Nm

47 81162 NUT, hex 5/16-18 2 0.83

48 80052 SCREW, hex hd. 1/4-20 x 3/4 2 Torque to 100-120 In/Lbs 11.3-13.6 Nm 1.05

49 84020 WASHER, Flat 1/4 4 0.90
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111DP3-B Pump UT-01482-B 01482-B-UT 111DP3-B Pump UT-01482-B 111DP3-B Pump - Roll Cage - Lower Pump
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Ref # Part # Description Qty Context Note MSRP

1 80627 SCREW, Hex hd. (1/2-13 X 1 3/4) 4
Torque to 150-180 In/Lbs 16.9-20.3

Nm
1.06

2 83020 WASHER, Lock (1/2") 12 0.83

3 738743A FITTING-Discharge 1

4 80393 SCREW, fil hd., 10-32 x 1/2 4 1 Torque to 7-9 In/Lbs .8-1.0 Nm 3.79

5 73856 WASHER, thrust 2 4.20

6 A74339 PUMP ROD 1 Includes: Items 7 - 9

7 74121 BEARING, needle 2

8 76982 PIN-Coiled spring 1 2.06

9 32409 GREASE FITTING 1 1.87

10 73857 WASHER 1 12.23

11 80171 SCREW, hex hd., 3/8-16 x 3/4 1
Torque to 150-180 In/Lbs 16.9-20.3

Nm
1.99

12 80272 SCREW, hex hd., 1/2-13 x 1 1/4 8
Torque to 290-310 In/Lbs 32.8-35.0

Nm
1.06

13 03438 DIAPHRAGM 1 107.57

14 73706 PLATE, diaphragm 1

15 A74313 PUMP BODY 1 Includes: Item 16

16 54890 PIN-Roll 1

17 74156 VALVE, plate 2 34.25

18 741541 VALVE, flapper 2

19 74155 WEIGHT, valve 2

20 A43971 FILLER PLUG 1 Includes: Item 21 7.96

21 18108 PLUG GASKET 1

22 743443A STANDPIPE - 3" 1 109.07

23 A74348 SUCTION FITTING 1 Includes: Item 24

24 548901 PIN, roll 1 1.99

25 743431 NIPPLE - 3" 1 98.66

26 079821 NIPPLE - 3" 1

27 A07961 ROLL CAGE 1

28 84035 WASHER FLAT 1/2" 4

54639 COUPLING - Hose 3" Accessory

746761 FITTING - Pipe 3" (NPT to British) Accessory

A48445
STRAINER W/FOOT VALVE - Use for

solids
Accessory
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